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PL-2509 Test Report

1 ~ Purpose - PL2509 VS INNOX

2 ~Test Item: Adhesion performance before and after high temperature baking

3-Testing method:The sample is pasted with SUS304 mirror steel plate
and baked at 180Cx20min

1-Test Results
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Item Content Unit PL2509 INNOX
Exterior (TDcurl) m =3m =3m
Structure — 1 Fum - 2 2

Silicon thickness um 10 10

25C g/50m 152 160

Adhesion 175°C*3min g/50m 184 174
175°C*8H g/50mm 274 800

Peeling g/50mn 6 5

Other out gasing % 0.8 0.6




